
SPARE PARTS LIST
PAGE 1

MODEL NO. MLS100

ITEM PART NO. DESCRIPTION QTY NOTE
001 JM23000001 Grip   1
002 JM23000002 HANDLE BRACKET   1
003 JM23000003 SPRING WASHER  8   2
004 JM23000004 HEX. SOCKET HEAD BOLT  M8x20   2
005 JM23000005 Szögrögzíto rugó MLS100   1
006 JM23000006 Lock knob for ext. wings   2
007 JM23000007 Miter angle label   1
008 JM23000008 Szegecs  MLS100   2
009 JM23000009 Alaplemez kpl. /MLS100   1

INC. 7,8,10
010 810965-6 Öntapadó figyelmezteto cimke   1
011 JM23000011 BASE SUPPORTER   1
012 JM23000012 Screw   1
013 JM23000013 FLAT WASHER  10   2
014 JM23000014 SADDLE SHAPE WASHER   1
015 JM23000015 Anti-loose nut  M10   1
016 JM23000016 Csúszólap /MLS100   2
017 JM23000017 MITER ANGLE POINTER   1
018 JM23000018 COUNTERSUNK HEAD SCREW  M4x10   5
019 JM23000019 Pivot   1
020 JM23000141 Rovátkás csúszólap /MLS100   1
021 JM23000021 TURN BASE COMPLETE   1
022 JM23000022 Protection net   1
023 JM23000023 Vezeto /MLS100   1
024 JM23000024 HEX. BOLT  M8x30   4
025 JM23000003 SPRING WASHER  8   4
026 JM23000026 FLAT WASHER  8   4
027 JM23000027 HEX. BOLT  M8x20   2
028 JM23000028 HEX. NUT  M8   2
029 JM23000029 BEVEL POINTER   1
030 JM23000030 Lapos alátét MLS100   1
031 JM23000031 SPRING WASHER  5   1
032 JM23000032 Pan head screw  M5x10   1
033 JM23000033 HEX. BOLT  M8x16   1
034 JM23000028 HEX. NUT  M8   1
035 JM23000034 Rivet   2
036 JM23000035 Scale label   1
037 JM23000036 Tartó MLS100   1

INC. 35,36
038 JM23000037 Shaft   1
039 JM23000038 Vezeto /MLS100   1
040 JM23000039 Pan head screw  M6x16   3
041 JM23000040 SPRING WASHER  6   3
042 JM23000041 FLAT WASHER  6   3
043 JM23000042 Clip   1
044 JM23000030 Lapos alátét MLS100   1
045 JM23000031 SPRING WASHER  5   1
046 JM23000032 Pan head screw  M5x10   1
047 JM23000143 KNOB   1
048 JM23000013 FLAT WASHER  10   1
049 JM23000044 Anti-loose nut  M12   1
050 JM23000045 FLAT WASHER  12   1
051 JM23000046 Lock pin cap   1
052 JM23000047 O RING   1
053 JM23000048 Pin   1
054 JM23000049 Limit pin   1
055 JM23000050 TORSIONAL SPRING   1
056 JM23000051 Ring   1



SPARE PARTS LIST
PAGE 2

MODEL NO. MLS100

ITEM PART NO. DESCRIPTION QTY NOTE
057 JM23000052 HEX. SOCKET HEAD BOLT  M6x20   4
058 JM23000040 SPRING WASHER  6   4
059 JM23000041 FLAT WASHER  6   4
060 JM23000030 Lapos alátét MLS100   2
061 JM23000031 SPRING WASHER  5   2
062 JM23000032 Pan head screw  M5x10   2
063 JM23000053 Plate   1
064 JM23000054 Rögzíto csavar MLS100   1
065 JM23000055 Stepped bolt  M5   1
066 JM23000056 Bush   1
067 JM23000057 Stepped bolt  M6   1
068 JM23000058 Összeköto lemez /MLS100   1
069 JM23000178 DUST NOZZLE   1
070 JM23000060 Csavar M4 MLS100   2
071 JM23000180 BLADE CASE COMP.   1

INC. 72-74
072 JM23080002 MAKITA LABEL   1
073 817667-5 Öntapadós figyelmezteto címke   1
074 810968-0 Öntapadós figyelmezteto címke   1
075 JM23000063 Határoló gyuru /MLS100   1
076 JM23000064 Screw   1
077 JM23000065 Illeszto perem MLS100   2
078 JM23000066 LOCK SPRING   1
079 JM23000067 Rögzíto stift /MLS100   1
080 JM23000068 Cover   1
081 JM23000030 Lapos alátét MLS100   2
082 JM23000031 SPRING WASHER  5   2
083 JM23000069 Pan head screw  M5x12   2
084 JM23000070 Alátét MLS100   1
085 JM23000071 Anti-loose nut  M16   1
086 JM23000072 Védoburkolat /MLS100   1
087 JM23000073 Visszahúzó rugó /MLS100   1
088 JM23000074 Négyszögfeju csavar /MLS100   1
089 JM23000075 Wheel   1
090 JM23000076 E RING   1
091 JM23000077 Stepped bolt  M6   1
092 JM23000078 RUBBER SLEEVE   1
093 JM23000079 Rögzíto lemez /MLS100   1
094 JM23000080 Önzáró anya /MLS100   1
095 JM23000081 Stepped bolt  M5   1
097 810964-8 Öntapadós figyelmezteto címke   1
098 JM23080055 NAME PLATE   MLS100   1
099 JM23000084 Tengely /MLS100   1
100 JM23000085 Key  5x10   1
101 JM23000086 Csapágy /MLS100   1
102 JM23000087 Space ring  20   1
103 JM23000088 Fogaskerék /MLS100   1
104 JM23000089 Space ring  16   1
105 JM23000090 Pan head screw  M6   1
106 JM23000091 Fogaskerékház kpl. /MLS100   1
107 JM23000092 Pan head screw  M5x20   1
108 JM23000093 Limit plate   1
109 JM23000094 Limit pad   1
110 JM23000095 Adjust pad   1
111 JM23000096 HEX. NUT  M4   6
112 JM23000149 Markolat fedél MLS100   1
113 JM23000098 FAN GUIDE   1
114 JM23000099 Ball bearing  6201Z   1



SPARE PARTS LIST
PAGE 3

MODEL NO. MLS100

ITEM PART NO. DESCRIPTION QTY NOTE
115 JM23000100 Forgórész /MLS100   1

INC. 114,117
116 JM23000101 Csavar 8x70 /MLS100   2
117 JM23000102 Csapágy /MLS100   1
118 JM23000103 Gumi csapágyház MLS   1
119 JM23000104 Állórész MLS100   1

INC. 120
120 JM23000105 Receptacle   2
121 JM23000106 SELF TAPPING SCREW  ST4.2x12   2
122 JM23000107 STRAIN RELIEF   1
123 JM23000156 POWER SUPPLY CORD   1
124 JM23000109 CORD GUARD   1
125 JM23000110 NOISE SUPPRESSOR   1
126 JM23000111 Clamp   1
127 JM23000112 Kapcsoló /MLS100   1
128 JM23000113 SELF TAPPING SCREW  ST3x8   2
129 JM23000114 SWITCH LEVER   1
130 JM23000115 SELF TAPPING SCREW  ST4.2x12   2
131 JM23000116 TERMINAL BASE   1
132 JM23000151 Motorház MLS100   1

INC. 97,136,137
133 JM23000118 Pan head screw  M4x30   6
134 JM23000119 SELF TAPPING SCREW   1
135 JM23000120 BRUSH HOLDER CAP   2
136 JM23000121 Szénkefetartó MLS100   2
137 JM23000122 HEX. SOCKET HEAD BOLT  M5x8   2
138 JM23000123 Szénkefe 1db MLS100   1
139 JM23000124 SELF TAPPING SCREW  ST5.2x12   2
140 JM23000125 Motor hátsó burkolat /MLS100   1
141 JM23000126 WING BOLT   1
142 JM23000132 Zárókar  MLS100   1
143 JM23000133 Zárókar MLS100   1
144 JM23000134 Rugó MLS100   1
145 JM23000135 Csavar MLS100   1
146 JM23000136 Lapos alátét MLS100   2
147 JM23000137 Rugós alátét MLS100   2
148 JM23000138 Csavar M4x8 MLS100   2
149 JM23000139 Önzáró csavar M5 MLS100   1
150 JM23000030 Lapos alátét MLS100   1
151 JM23000183 CAPACITOR   1
A01 JM23000127 Holder set   2
A02 JM23000128 Set Plate   2
A03 JM23000129 WING BOLT   1
A04 JM23000130 Wrench   1
A05 JM23000131 Vice ass'y   1
A06 122523-9 DUST BAG ASS'Y   1
A07 762001-3 TRIANGULAR RULE   1



SERVICE DRAWING
PAGE 1

MODEL NO. MLS100



SERVICE DRAWING
PAGE 2

MODEL NO. MLS100


